
www.cti.org

2020 CTI Journal

Winter Vol. 41, No. 1

COOLING TECHNOLOGY

INSTITUTE

Excellence, Education, and Innotivation
Celebrating 70 YEARS





CTI Journal, Vol. 41, No. 1 1

The CTI Journal
(ISSN: 0273-3250)

published semi-annually
Copyright 2020 by The Cooling Tech-
nology Institute, PO Box #681807 
Houston, Texas  77268. Periodicals 
postage paid at Houston, Texas.

mission statement
It is CTI’s objective to: 1) Maintain 
and expand a broad base member-
ship of individuals and organizations 
interested in Evaporative Heat Transfer 
Systems (EHTS), 2) Identify and ad-
dress emerging and evolving issues 
concerning EHTS, 3) Encourage and 
support educational programs in vari-
ous formats to enhance the capabili-
[...]
don’t measure” applies here.  Our observations through the last 
three years indicate that measuring the performance of  the water 
treatment programs through Legionella sampling created a willing-
ness to improve these programs. The Quebec regulation forced 
program assessment through legislated sampling requirements.  
This created a sense of  awareness and accountability from the cool-
ing tower owners.  Actions were followed-through, and the impact 
of  these actions was acknowledged through re-sampling.
Regulators should consider taking a common-sense approach when 
establishing guidelines and regulations.  Clear and simple regula-
tions can have a major impact on the risk associated with the pres-
ence of  higher levels of  Legionella in cooling water systems.  
The industry, including water treatment firms and cooling equip-
ment manufacturers, is often wary of  the introduction of  new regu-
lations.  Our data indicate that regulations can improve how water 
treatment programs are controlled, leading to reduction in levels 
and incidences of  Legionella positivity. This confirmed our strong-
ly-held belief  that improving the consistency of  the water treatment 
program not only has a positive impact on operating costs but can 
also reduce exposure risk by reducing the level and presence of  
Legionella in a cooling system. 

Acknowledgments
The author would like to acknowledge the following people for 
their support in collecting the data and reviewing the paper:

1.	 Steve Elliott – Klenzoid Canada Inc.
2.	 Patrick Smith – Klenzoid Canada Inc.
3.	 Jean-Francois Belair – Klenzoid Canada Inc.



CTI Journal, Vol. 41, No. 1 55



56 CTI Journal, Vol. 41, No. 1

Using Experience And Six Sigma To 
Optimize Water Treatment
David W. Anton, Ascend Performance Materials 
John Morstead, Suez Water Technologies

Abstract 
Coagulation and flocculation are basic process steps to 
providing the quality of  water required at many indus-
trial and commercial sites. Water clarification and lime 
softening depend on the correct application of  these 
processes. Surface water clarification is the first water 
treatment step for many sites. The process involves 
taking turbid river or raw water that contains both set-
tleable solids and dispersed solids and producing clean 
water for direct use and/or downstream processes. The dispersed 
solids tend to be colloidal and require treatment to assist the set-
tling process. While the clarification process is well understood, the 
application of  chemistry in many instances does not achieve the 
desired results. Statistical analysis and the use of  the Six Sigma Pro-
cess was used at one site with significant success. This paper details 
the process used to obtain the improved results and provides a path 
to make the chemistry component of  the water treatment process 
function more effectively. First, an entire process is covered – im-
proving the clarification process using Six Sigma Analysis. 
The paper does not focus on all the technical aspects of  clarifica-
tion and/or water treatment process since these areas are both well 
documented and can be unique for specific sites. It is however a 
good roadmap toward improving current operations and providing 
a focus that is often ignored. It is hoped that individual sites can use 
this study to prove their data and develop a plan to improve and 
control their processes.
The process worked so well that is was used on other parts of  the 
water treatment program to improve results. This is the second part 
of  the paper – using Six Sigma tools to improve water treatment. 
Specifically the Measurement System Analysis (MSA) was used to 
determine if  the measurement of  key parameters was sufficiently 
accurate and precise to predict outcomes for the process. We base 
decisions on data that in many cases is not accurate or precise.

Introduction 
The water treatment program efficacy relies on stability. Water 
Sources can be completely different for two sites, even those located 
20 miles apart. Combine this with differences in process demands, 
e.g. tube wall temperature, metallurgy, exchanger design, etc., and 
the complete solutions to problems can be more complex than we 
realize. There are tools and processes that will uncover undetected 
solutions and opportunities. The process that was used in this case 
first focused on the science and the process before utilizing the 
math. The Six Sigma Process was the roadmap here. 
The Six Sigma Process is a disciplined, data-driven approach and 
methodology for eliminating defects (driving toward six standard 
deviations between the mean and the nearest specification limit) in 
any process. Six Sigma's focus is on eliminating defects and reducing 
variability. Six Sigma utilizes many established quality-management 

tools that are also used outside Six Sigma. It was intro-
duced by engineer Bill Smith while working at Motor-
ola in 1986. Jack Welch made it central to his business 
strategy at General Electric in 1995. [1]  
Six Sigma doctrine asserts [2] : 

•	 Continuous efforts to achieve stable and pre-
dictable process results (e.g. by reducing process 
variation) are of  vital importance to business 
success.

•	 Manufacturing and business processes have 
characteristics that can be defined, measured, 
analyzed, improved, and controlled.

•	 Achieving sustained quality improvement requires commit-
ment from the entire organization, particularly from top-level 
management.

Features that set Six Sigma apart from previous quality-improve-
ment initiatives include: 

•	 A clear focus on achieving measurable and quantifiable finan-
cial returns from any Six Sigma project.

•	 An increased emphasis on strong and passionate management 
leadership and support.

•	 A clear commitment to making decisions on the basis of  veri-
fiable data and statistical methods, rather than assumptions 
and guesswork.

The DMAIC project methodology has five phases [3] : 
Define the system, the voice of  the customer and their require-
ments, and the project goals, specifically. This is an important step 
that is too often quickly done to fulfill the process.
Measure key aspects of  the current process and collect relevant 
data; calculate the 'as-is' Process Capability. Review the measure-
ment parameters and the impact on the process. How well can we 
trust our measurement systems? In this case, the MSA provided the 
path to success.
Analyze the data to investigate and verify cause-and-effect relation-
ships. Determine what the relationships are, and attempt to ensure 
that all factors have been considered. Seek out root cause of  the 
defect under investigation. 
Improve or optimize the current process based upon data analysis 
using techniques such as design of  experiments, failure modes and 
effects analysis (FMEA), mistake proofing, and brainstorming. If  
you know the solution before the DMAIC process, you probably 
did a poor job and wasted a lot of  time.
Control the future state process to ensure that any deviations from 
the target are corrected before they result in defects. Implement 
control plans, checklists, troubleshooting guides and systems such 
as advanced process control, production boards, visual workplaces, 
and continuously monitor the process. This Control Process should 
be periodically reviewed for effectiveness and capability so that the 
desired quality level is maintained.

David W. Anton



CTI Journal, Vol. 41, No. 1 57

Two adages to follow with any Six Sigma Study are:
1.	 Science before Math. 
2.	 Challenge your paradigms, don’t equate an improvement 

with a solution.

The Science of Clarification 
Jumping to jar testing and/or trialing different polymers can result 
in an incremental improvement but it does not result in a robust 
and stable process. Finding improvements should never be equated 
with finding the solution. With that said let’s look at the science of  
clarification.
The particle removal process for groundwater is accomplished dur-
ing the slow movement of  water thru the earth layers of  sand, rock, 
and clay. Groundwater characteristics tend to be very stable which 
simplifies the treatment process. Surface water is much more vari-
able as it is impacted by sudden storms, seasonal variations, and 
multi-decade cycles of  drought and high rainfall. This can swing the 
physical and chemical characteristics of  the water source and make 
the pretreatment process more difficult.
The processes of  coagulation and flocculation are used to enhance 
and/or facilitate the natural process of  settling so that a clarifier can 
function effectively.[4]  Raw water clarification is the first step in the 
water purification process unless a site has a pretreatment settling 
pond and/or reservoir. The purpose of  a clarifier is to reduce the 
biological activity and organic matter to an acceptable level in the 
water, decrease the suspended solids typically measured by turbid-
ity (NOTE: clarifiers should not be the sole filtration step), and 
remove about 60% of  the water hardness (cold lime softening clari-
fiers only) so water can be conserved. 
This is accomplished by pretreating the raw water feed with bleach 
and polymer and then mixing a lime slurry with the incoming raw 
water to cause the calcium and magnesium hardness (carbonate 
forms) to precipitate out of  the water. The process is then enhanced 
with the addition of  ferric sulfate to improve clarification and pre-
vent operational issues (i.e. lime floc becomes too compacted).The 
clarifier in this study uses the cold lime method of  clarification 
which has five basic steps:

1.	 Disinfection of  organic matter
2.	 Hardness Reduction by Lime Softening
3.	 Coagulation
4.	 Flocculation
5.	 Sedimentation

Although many clarifiers do not use lime the optimization process 
used here is not dependent on which water chemistry treatment 
program is chosen. For more details on coagulation and floccula-
tion, refer to the NALCO Water Handbook as a start. It provides a 
good review of  colloidal materials and the coagulation process. The 
Betz and Drew Handbooks provide further details and give more 
details on the process itself. What is not stressed enough in any of  
these texts is the importance of  flow control and pH control. 
Proper control of  a Clarifier Operation involves maintaining con-
stant and consistent conditions. The saying “Don’t stir up muddy 
waters” is relevant to this process. Process stability and its impact 
are not areas that the textbooks stress but as this study will show the 
impact is significant. The following parameters and control varia-
tion are key:

1.	 Clarifier Flow between 3400 and 7500 gpm (50% / 110% 
of  design)

2.	 Clarifier flow variation of  no more than ±10% per hour.
3.	 Flow proportioned control for feed of  coagulants, poly-

mers, and bleach.
4.	 Flow adjusted blowdown control as per manufacturer 

design.
5.	 Clarifier pH swings kept to a minimum and above 10.0 pH 

units.
Disinfection of  Organic Matter
Bleach is added to the raw water supplying the clarifier as a source 
of  free chlorine.  The free chlorine reacts with the organic matter 
and microorganisms, e.g. algae, dead plant and animal matter, virus-
es, and bacteria.  Bleach will also destabilize some of  the colloidal 
material which improves solids settling. This aspect of  the biocide 
addition is often overlooked. Another variable is the seasonal im-
pacts of  the hydrophilic colloidal matter which provides color to 
the water and increase the chlorine demand. 
Hardness Reduction by Lime Softening
Hardness reduction is the removal of  calcium and magnesium com-
pounds that are in the carbonate form from the water. These ma-
terials have solubilities that decrease with temperature so they can 
precipitate out in our heat exchangers and impact performance. We 
perform partial lime softening in the clarifier by adding a hydrated 
lime slurry Ca(OH)2 to the water. It may seem odd that we add 
a calcium compound to remove calcium but what we want is the 
hydroxide part (OH-) of  the compound. Raising the pH of  the wa-
ter converts all the CO2 and HCO3- to the carbonate form CO3

-2 

which is not soluble at the elevated pH present in the clarifier. This 
causes the calcium carbonate to precipitate out of  solution and it is 
removed with the clarifier blowdown. The softening performance 
is dependent on the raw water calcium to alkalinity ratio so it may 
change over time. The performance is controlled by adjusting the 
clarifier pH to achieve the desired hardness reduction. It is critical 
to maintain a stable pH between 10.0 and 10.4 to prevent calcium 
precipitation downstream of  the clarifier. Stable pH control also 
keeps the formation of  calcium carbonate to the reaction zone, un-
stable pH could result in calcium carbonate precipitation outside of  
the floc generating zone which would negatively impact the settling 
time. One additional benefit of  lime softening is the tendency of  
the lime to adsorb iron and organic matter as measured by the total 
organic carbon (TOC) reduction in the clarifier effluent. A clari-
fier that uses lime and/or ferric sulfate addition will have nice aqua 
blue water color as a result.  The entire process occurs in the center 
reaction zone and mixing tube of  the center well (where the water 
is highly turbid).
Coagulation
The natural settling time of  material suspended in the water can 
range from 10 seconds (coarse sand) to about 1000 days (colloi-
dal material). Colloidal material is about 0.1 microns in size and a 
good example of  its small size is a smoke particle. This colloidal 
material will foul the reverse osmosis (RO) membrane so it must be 
removed. Very small particles will not settle even though its density 
is much greater than water. Compare an iron cannon ball and some 
fine iron dust each are made of  the same material but the tendency 
to settle is vastly different. One will sink rapidly while the other will 
float on the surface of  water or remain suspended in solution for 
a long time. 
The purpose of  the clarifier is to agglomerate or make these dust-
like particles come together so they will sink. What prevents par-
ticles from agglomerating is the naturally charged nature of  these 



58 CTI Journal, Vol. 41, No. 1

particles. Like charges repel one another so the charges must be 
neutralized first for the process to start. The predominant charge 
in raw water systems is a negative charge so cationic polymer and/
or an inorganic coagulant (ferric sulfate) that will provide a positive 
charge is used for treating the water. 
The thoroughly mixed suspension in the draft tube (mixing section) 
is where the coagulation process primarily occurs. The mixing ener-
gy in the center well assures that the neutralization process is com-
pleted. However too much mixing can cause the particles to shear 
or break apart so we must be careful not to mix too aggressively. 
The supplied mixing energy is measured by the ratio of  volume (Vu) 
of  solids in the upper section of  the mixing zone to the volume (VL) 
of  solids in the lower section of  the mixing zone. This is referred 
to as the V/V test. The difference between the two V’s infers how 
much mixing energy is supplied to the flocculation process. With 
perfect mixing the two V’s would be equal.  A good range is a dif-
ference of  2 – 3 units dependent on the polymer or coagulant used.  
Flocculation
Once neutralized the colloidal particles can agglomerate into larger 
settleable floc particle. This next step requires that the particles 
contact one another so they can bind to each other and form the 
required larger particles.  You witness this process when you do the 
V/V test. Flocculation primarily occurs in the center well reaction 
zone (outside the mixing tube) where the agitation is gentler and the 
contact rate of  particles is very high. Eventually the water flows out 
of  the center tube and into the settling zone of  the clarifier. In this 
area the rake keeps the bed from settling and the flocculation step 
is completed. At this point of  the process the larger dirt particles 
help clean the turbid raw water in what is referred to as the “sweep 
floc mechanism”.
The sweep-floc mechanism can be compared to snowfall on dirty 
air. As the snow falls, it adsorbs particulates in the air, which copre-
cipitate. In this manner the snowfall acts to clean the air. The goal is 
to make particles that are 100 microns or greater (fine sand) so that 
the settling time is less than 100 seconds. When this is achieved the 
clarifier has sufficient residence time to produce the desired clear 
water, this outcome can be verified by the ability to see objects that 
are at a depth of  at least 10 feet. In a properly controlled clarifier, 
the visual test is probably the best indication of  performance and it 
can be used as a leading indicator.
Sedimentation
As the flocculation process goes to completion the clarifier gener-
ates large particles or precipitants that are much heavier than water 
and fall to the bottom of  the clarifier.  On the bottom, the pre-
cipitants form a sludge bed. The sludge bed is maintained at an 
optimum level, determined by current operating needs. The lighter 
particles of  this floc are picked up by the recirculator and mixed 
with the incoming raw water and chemicals and serves as a building 
block for the formation of  heavier floc when it comes into contact 
with the chemicals and raw water.  The heaviest floc will fall to the 
bottom of  the clarifier. Here the slow moving rake acts like a snow 
plow and eventually moves the dense material to the center dis-
charge cone so it can be removed intermittently by the blowdown 
process. 
Stokes Law
The principle involved in the entire clarification process is the 
settling velocity of  particles. This was studied by George Gabriel 
Stokes who derived an expression, now known as Stokes law, for the 
frictional force – also called drag force – exerted on spherical ob-

jects with very small Reynolds numbers 
in a viscous fluid.[6] Stokes law is derived 
by solving the Stokes flow limit for small 
Reynolds numbers of  the Navier–Stokes 
equations.
At terminal (or settling) velocity, the ex-
cess force Fg due to the difference be-
tween the weight and buoyancy of  the 
sphere (both caused by gravity) is given 
by:

g is the gravitational acceleration (m/s2)
R is the radius of  the spherical particle.
ρp is the mass density of  the particles 
(kg/m3)
ρf  is the mass density of  the fluid (kg/
m3)

For dilute suspensions, Stokes' law predicts the settling velocity of  
small spheres in fluid, either air or water. This originates due to the 
strength of  viscous forces at the surface of  the particle providing 
the majority of  the retarding force.

Where w is the settling velocity, ρ is density (the subscripts p and f  
indicate particle and fluid respectively), g is the acceleration due to 
gravity, r is the radius of  the particle and μ is the dynamic viscosity 
of  the fluid.
Thus the floc particle size (function of  chemistry and mixing), up-
ward velocity (determined by clarifier flow), and water temperature 
(impacts fluid viscosity) are the key parameters.  Understanding the 
science behind the process allows one to rate the impacts properly. 
Desirable Floc Characteristics

1.	 Firm and compact at least the size of  a pin head.
2.	 Water that is clear between floc particles  indicates re-

moval of  colloidal materials.
3.	 Floc particles that appear to settle in slow motion (suspend-

ed particles  chemistry or mixing issues)
Once there is a clear understanding of  the science, the next step is 
the Define and Measure Phases of  the DMAIC process. 
Define Phase – Define the system, the voice of  the cus-
tomer and their requirements, and the project goals, specifically. 
What are we trying to accomplish?

•	 Assure Clarifier & Downstream Equipment meet the feed re-